



18 PARTS DRAWING

SV50, SV50H

Item no.	19 PARTS LIST	SV50 Part No.	QTY	SV50H Part No.	QTY
1	OUTER DEBRIS BAG	890351	1	890351	1
2	THROTTLE CONTROL	850270	1	850270	1
3	ROD BAG NO CHANNEL	890036	1	890036	1
4	NUT LOCK (1/4 - 20)	*8160001	17	*8160001	17
5	SCREW CAP (1/4 - 20 x 1-1/2 HEX)	*8041008	2	*8041008	2
6	HANDLE UPPER W/GRIP	890439	1	890439	1
7	AXLE HEIGHT ADJUST	890389	1	890389	1
8	SCREW CAP 5/16 - 18 x 1-3/4	*8041031	2	*8041031	2
9	CLAMP CABLE 1" I.D.	900813	2	900813	2
10	TY WRAP	*900407	2	*900407	2
11	BAG BAG SUPPORT	900039	1	900039	1
12	LATCH BAG	890356	1	890356	1
13	PLATE BAG NO CHANNEL	890039	1	890039	1
14	BRACKET HANDLE SV	890532	2	890532	2
15	BOLT CARR. 5/16 - 18 x 3/4 ZP	8024039	2	8024039	2
16					
17	SWITCH PLUNGER	890440	1	890440	1
18	BRACKET - LOWER HEIGHT ADJUSTMENT	890021	1	890021	1
19	SCREW 3/8 X 1 1/2 TAPTITE	890408	4	890408	4
20	SPRING-COMPRESSION	900136	1	900136	1
21	TIRE - ONLY (PER ASSY)	900507	1	900507	1
22	PIN - HAIR COTTER	900471	1	900471	1
23	CABLE HEIGHT ADJUSTMENT	890019	1	890019	1
24	BOLT - CARRIAGE 5/16 - 18 x 4 1/2	*8024054	4	*8024054	4
25					
26	NUT LOCK 5/16 - 18 HEX	*8160002	14	*8160002	14
27	HANDLE LOWER	890346	1	890346	1
28	PLATE HANDLE SUPPORT	900933	1	900933	1
29	LABEL DANGER CUT FINGER	400424	2	400424	2
30	WASHER FLAT CUT 5/16	*8171003	2	*8171003	2
31	SCREW CARRAIGE 1/4-20 x 3/4	*8024021	12	*8024021	12
32					
33	STRAIN RELIEF HAYCO 1244	500282	1	500282	1
34	WHEEL ASS'Y (incl. items 21)	900509	4	900509	4
35	WASHER 0.75 "C"	900997	1 - 0	900997	1 - 0
36	BOLT CARRAIGE 5/16 - 18 x 1" ZP	*8024040	8	*8024040	8
37	BRACKET CASTER RH	890004	1	890004	1
38	BRACKET CASTER LH	890002	1	890002	1
39	CASTER 4x2 SWIVEL	890428	2	890428	2
40	SCREW CAP 1/4 - 20 x 1 - 1/4	*8041007	4	*8041007	4
41	HARNESS ASSY	890443	1	890442	1
42	SCREW SELF TAPPING 10 - 24 x 1/2	*8123086	1	*8123086	1
43	NOZZLE MAINFRAME ASS'Y (incl. one of items 29,44,42)	890391	1	890391	1
44	PLUG HOUSING	900146	1	900146	1
45	SCREW CAP 1/4-20x 1-3/4	*8041009	2	*8041009	2
46					
47	IMPELLER ASS'Y (incl. items 49, 50, 51)	890384	1	890382	1
48					
49	KEY	900162	2	900162	2
50	WASHER LOCK 3/8 TWISTED TOOTH	400502	1	400502	1
51	SCREW CAP 3/8 -24 x 1 (HARDENED)(TORQ.50 FT-LBS)(68N.m)	900154	1	900154	1
52	HOUSING ASS'Y (incl. items 29, 62, 84, 86)	890388	1	890388	1
53	ENGINE HONDA 5.5 H.P. GXV160 KN12	-	-	900615	1
	ENGINE B&S 6.0 HP INTEK EDGE	890387	1		
54	TERMINAL PIGGYBACK 3/16	-	-	890010	1
55					
56	CASTER KIT (incl. items 26,36,37,38,39)	890447	1	890447	1
57					
58	WASHER FLAT 1/2 SAE	*8172011	4	*8172011	4
59					
60	HEIGHT ADJUST ASSY (incl. items 18,20,22,23,25)	890013	1	890013	1
61	1/2-13 CAP NUT NP W/PATCH	890530	4	890530	4
62	LABEL DANGER FLYING DEBRIS	810736	1	810736	1
63	LABEL DO NOT FILL WHEN ENGINE IS HOT	400268	1	400268	1
64					
65					
66					
67					
68	ENGINE PLATE MOUNT	890337	1	890337	1
69					
70					
71	SCREW CAP 1/4 - 20 x 1/2 HWH	890359	2	890359	6
72					
73					
74					
75	GRIP HANDLE	400570	2	400570	2
76	PLATE UPPER HEIGHT ADJUST	890005	1	890005	1
77					
78	SCREW SM 1/4 x 3/4 TYPE A	*8122082	4	*8122082	4
79	PLATE SKID (incl. items 78)	890413	1	890413	1
80					
81					
82					
83	PLATE DEFLECTOR SV	890011	1	890011	1
84	LABEL READ OWNER'S MANUAL	890301	1	890301	1
85	SEAL BAG	890018	2	890018	2
86	LABEL EAR EYE BREATHING	890254	1	890254	1

* Denotes standard hardware item that may be purchased locally.